
1 

Head Serial Number : ______________________                       
Date Purchased : __________________________                       
Where Installed: __________________________                                                                    (make/model of machine) 

DELUXE STITCHER 
C O M P A N Y  I N C . 

G5 Stitcher Head 
 

OPERATION AND MAINTENANCE MANUAL 
 

 
Wire Sizes: 25 Ga. Round (0.52 mm) 

Crown Sizes: 1/2” (12.7 mm) and 5/8” (15.9 mm) 
Capacity: 2 sheets to 13/64” (5 mm) 

Before using this Stitcher Head, all operators must study this manual and 
follow the safety warnings and instructions. Keep these instructions with the 
G5 Stitcher Head for future reference. If you have any questions, contact 
your local DeLuxe Stitcher Graphic Arts Representative or Distributor. 

 



2  



3 

Weight 
Shipping Weight ··········································4.7 lbs (3.4 kg) 

Physical Dimensions   
Height  ························································· 0-3/4” (26.3 cm) 
Width ···························································2” (5.1 cm) 

Stitching Capacity  ························································· Two Sheets to 5mm (13/64”) 

Wire Type  ········································································25 round (0.52 mm max) 
                                                                                                  21x25 flat 

Crown Sizes ···································································· 1/2” (12mm), 13/64” (5mm) Loop 

 
Minimum Head Center ·················································1-1/2” (39mm) 

 
Stitches Per Hour ·························································· 10,000 

 
Replacement for: DeLuxe Stitcher 26/26D heads as well as Hohner 43/6, 48/5, 52/8 and       
                  55/7 heads and Acme, Champion, Interlake, ISP and Magnatek heads 

Specifications 



4 

Dimensions 

13
8 [34.9mm]

117
32 [39.0mm]

45
64 [18.0mm]

1159
64 [302.8mm]

2513
64 [640.3mm]

123
32 [43.6mm] MIN

1
29
32[48.4mm] MAX

349
64 [95.6mm]

217
64 [57.4mm]

319
64 [83.7mm]

325
64 [86.0mm] MAX

213
16 [71.4mm]

355
64 [98.0mm]

7 7
64 [180.5mm]

13
64 [5.0mm]

DRIVE
ADJUSTMENT

159
64 [49.0mm]
STROKE

1 3
32 [27.9mm]

127
64 [36.0mm]

103
4 [273.0mm]

  3
  8  [9.5mm]

1 3
16 [30.3mm]

27 5
32 [689.7mm]



5 

A9086JA 

Installation 

z G5 Manual 
z Bag of Tools with 2.0 mm, 3.0 mm & Double Open End Wrench  - (5.5 mm & 7 mm) 
z T-Handle Hex Head Wrench - 4 mm 
z Head Mounting Accessories 
 z Front Mount: Clamp Block (G50101), Screw M5x0.8x25 (G50126) 
    z Bolt Mount: Head Mounting Bolt, M8 (G50367), Mounting Block - Keyed    (G50102),  
       Bonnet Clamp Pin (G50366), Mounting Block Handle (G50716) & Flat Washer M8 (G50394) 
z Complete Wire Guide Spring Plate Assembly (G20278AA) 
z Adjustment Handle Assembly (G20628A) 
z Short (G20679A), Medium (G20279A) or Long (G20286A) Wire Guide Spring Assembly 
z Clincher Plate, Points, Slide, Nuts & Studs 
z Clincher Alignment Gauge 
z Wire Guide Spring and Wire Anti-Backup Unit 
z Manual Feed Gear Tool 
z Stitch Samples 

Contents 

G50800A 

G50228A 

G50707 
(5.5 & 7.0 mm) 

G50666 

G50708 
(4 mm) 

G20360 
(3.0 mm) G20374 

(2.0 mm) 
G50279A 

Figure 1 - Parts Package Contents 



6 

Assembly (Figures 2 - 4 

Always disconnect the power supply before 
making any adjustments or servicing the head. 

WARNING ! 

G50666 

G20241 (2) 

G50181 

G50286A 

G50112 

G50800A 

G20522 

G50264 

Align the 
Clincher Slide 

and Driver 

G50279A 

Do not Jam Tube 
into Feed Gears. 
Leave a distance 
of 1/32” (0.5mm) 
before tightening 

the Set Screw. 

Insert Tube 
while the 

Feed Gears 
are engaged 

Figure 2 - Assembly 



7 

Mounting (Figures 3) 

Figure 3 - Mounting the Head 

G50101 G50126 

G50708 
Turn to adjust 

for position 

G50162A 
Position in rail on 
Stitcher Machine 

Disengage the 
Feed Gears to as-
sist in mounting 



8 

Wire Threading (Figures 4 & 5) 

Figure 4 - Threading the Head 

Figure 5 - Threading the Head 

Pass wire 
between the 
Wire Guide 

Spring Studs 

G50181 

G50144A 

G50800A 

G50112 

G50110A 

Pass the wire 
between 

Oiler Felts 

G50279A 

Guide Wire between 
the Small and Large 

Feed Gears 

G50119A 
Turn to disengage 
Small and Large  

Feed Gears 

G50119A 
Turn to engage 
Small and Large  

Feed Gears 



9 

Adjust the Length of  the Stitch Leg (Figure 6) 

Figure 6 - Adjusting the Stitch Leg 

Shorter Right Leg 
G20573 

G50181 

G50197A 

G50245 

G50119A 
Disengage the 

Feed Gears when 
making adjustments 

Longer Right Leg 

Move Wire Center Left 

Move Wire Center Right 

Make sure all guards are in place 
before operating the stitcher head 

WARNING ! 



10 

Aligning the Clincher Plate (Figure 7) 

G50710 (2) 

Rear View Side View 

9093A 

Front View 

Figure 7 - Clincher Plate Alignment 

Align Driver 
with gap in 

Clincher Plate G20191 (2) 
Locks Adjustment 
Screws in position 

042001 (2) 
Adjust upper or 

lower Cap Screws to 
correct alignment 

Always disconnect the power supply before 
making any adjustments or servicing the head. 

WARNING ! 



11 

Lubrication (Figures 8) 

Figure 8 - Lubrication 

G50131 
One drop of oil 
on both sides 

G20293 and G20293B 
Moisten completely 

every spool change or 
once a month, which-

ever occurs first 

G50262A 
One drop of oil in 

the oil cup 

 
Recommended Oil 

- SAE #10 
- Household 3-in-1 



12 

Rotating Replacement Parts (Figures 9 & 10) 

G50152 
Slide out 

from Bender 
Bar, rotate 

and replace. 
G50559A 
Remove 

G50383 
Loosen to 

rotate Cutter. 
G50200 

Rotate to 
new surface. 

G50183 
Swing out of 

the way. 

G50197A 
Remove 

completely 
from Head. 

G50206 
Remove 

G20589 
Loosen 

Figure 9 - Rotating the Cutters 

Figure 10 - Rotating the Driver 

G50153 (2) 
Remove 



13 

Troubleshooting (Figure 22) 

   Routine cleaning is important for the maintenance of your G5 Head.  Blow off dust, dirt and  
build-up with compressed air at least during Spool changes.  The Head should be refurbished every 
one million stitches: 
   • Large Feed Gear Assembly (G50110A):  
     Remove and wash in a petroleum-based, oil-dissolving solvent, dry and repack the Feed Gear  
     with any general Lithium-based light weight Grease. 
 
   • Anywhere that dust, oil, pieces of wire and/or paper have built up: 
     For example, around the Clincher Points and by the Forming Pin Cam (G50117).  Remove  
     the Wire Holder and blow clean with pressurized air. 

PROBLEM: Leg[s] Buckled 
SOLUTION: If the ends of an unformed piece of wire are not smooth,  
the Wire Cutters are worn.  Check for wear and rotate or replace if needed.  (See 
page )  Make sure the Cutters are aligned properly. (See page )  Make sure the 
correct wire size is being used and that the wire is straight.  
(See page 9). 
 
PROBLEM: Corner Buckled 
SOLUTION: Check the Driver  for a chipped corner and rotate or replace it  
if needed. (See page )  Align the Wire Holder. (See page )  Straighten wire. (See 
page )  Check the tensile strength of the wire or use thicker wire. 
 
PROBLEM: Clinch Too Loose 
SOLUTION: The Clincher Points are too low and need adjusting. (See page )  
The compression of the stitcher machine is insufficient and needs to  
be increased.  The eccentric on the Driving Slide Assembly needs to be ad-
justed. 
 
PROBLEM: Left Leg Too Short / Right Leg Too Long 
SOLUTION: Adjust the position of the Cutter Block Assembly by moving  
it away from the Head.  (See page ) 
 
PROBLEM: Left Leg Too Long / Right Leg Too Short 
SOLUTION: Adjust the position of the Cutter Block Assembly by moving it 
away toward the Head.  (See page ) 

Cleaning  



14 

PROBLEM: Staple Legs Too Long or Too Short 
SOLUTION: Correct the overall wire draw by repositioning the Feed Slide 
within the G20 Head.  (See Page ) 
 
 
PROBLEM: Legs are Spread or Contracted 
SOLUTION: Straighten the wire. (See page 13)  Replace worn Bender Inserts. 
(See page 23) 
 
 
PROBLEM: Legs Stray Forward or Backward Consistently 
SOLUTION: The Clincher Points are not aligned properly front to back.   
(See page 17)  Straighten the wire. (See page 13) 
 
PROBLEM: Stitch Stray Randomly In and Out and Front to Back 
SOLUTION: Straighten the wire. (See page 13)  Make sure the Cutters are 
aligned properly. (See page 21)  Check the tensile strength of the wire or use 
thicker wire. 
 
PROBLEM: Weak crown, crown breaks off after stitch 
SOLUTION: Align the Wire Holder with the grooves in the Bender Bar 
(See page 13).  Check the tensile strength and size of the wire being used. 
 
PROBLEM: No wire being drawn 
SOLUTION: Make sure the Feed Release Cam is turned to the “on”  
position and the Feed Gears engaged. (See page 12) 



15 

Head Mounting - Front 

G50126 

G50101 



16 

Head Mounting - Front 



17 



18 

Alternate Head Mounting - Rear 

G20275 

G50716 G50367 

G50394 (2) 

G50366 

G50102 



19 

Bonnet—Sub-Assembly #1 

G50722 

G50262A 

G50112 

G50368 

G50232 

G50100A 

071004 

G20515 

G20579 (2) 

G50264 (2) 

071004 (2) 

G50720 

042001 (2) 

G50138 

G50117 

G50119A 

G20233 

G50714 

G50230A 

G50132A 

G50266 

G50120 

G50268 

G50703 

G50720 (2) 

G50182 

G20191 (2) 



20 

Bonnet—Sub-Assembly #1 

G50114 

G50186 

G50187 

G20191 

G50136 

G50721 (3) 

G50397 

G20522 

G20236 

G50244 

G20275 

G20121 

G20274 

G50181 

G50129 

G50137 

G50110A 

G50718 

G50128 

G50111A 

G50646 (2) G50711 

G50705 

G50721 

071004 (4) 

G20298 

G50695 

G50617 (2) 

G50183 

G50717 (2) 

G50141 

G250399 (2) 

G20615 

G50143 

G50256 



21 

Driver and Feed Slide Assemblies 

2215 

G20170 

G20321 

50320A 

G20272 

G20573 

G50174 

G50130 

G20578 

071004 

G20179 

G50164 

G20165 

G50127 

G50720 (2) 

071004 (2) 

G20169B 

G20520 

G20170 

G20190 (2) 

G50163 

G50162A 

G50171 



22 

D
ri

ve
r 

an
d 

B
en

de
r 

B
ar

s 
W

ir
e 

H
ol

de
r 

A
ss

em
bl

y 

G
50

13
5 

G
50

25
5 

G
20

22
6 

G
50

25
2 

G
50

25
3 

G
50

66
5 

G
50

25
4 

G
50

55
9A

 

G
50

14
7A

 

G
50

33
1B

A
 

G
50

15
1 

G
50

15
2 

G
20

29
8 

(2
) 

G
50

38
3 

(4
) 

G
50

15
9B

 

G
50

16
0B

 

G
50

16
1B

G
20

29
8 

G
50

14
7A

A
 



23 

W
ir

e 
G

ui
de

 B
ra

ck
et

 a
nd

 S
pr

in
g 

C
lin

ch
er

 P
la

te
 A

ss
em

bl
y 

G
50

28
6A

 

G
50

27
9A

 

G
20

29
3B

 

G
20

29
3 

G
20

28
7 

G
20

29
8 

G
20

29
2 

G
20

26
4 

G
50

80
0A

 

G
20

24
1 

(2
) 

G
20

29
7 

U
A

48
08

.7
 

90
84

B
 

G
90

87
 

90
93

A
 

90
86

JA
 

G
50

71
0 

(2
) 

90
83

A
 (2

) 

90
88

 (2
) 



24 

C
ut

te
r 

B
ox

 A
ss

em
bl

y 

G
50

71
3 

G
50

70
5 

G
50

71
9 

G
50

39
1 

G
50

38
3 

G
50

14
5B

 

G
50

43
1 

G
20

58
9 

G
50

20
0 

G
50

20
6 

G
50

23
7 

07
10

04
 

G
50

72
1 

(2
) 

07
10

04
 (2

) 

G
50

60
4 

G
50

22
3 

(2
) 

G
50

38
3 

(2
) 

G
50

71
1 

G
50

24
5 

G
50

21
0 

G
50

19
7A

 

G
50

19
8 

G
50

19
9 

07
10

04
 

G
50

72
0 

G
50

18
9 



25 

G20121            Feed Release Plunger                                  1 

G20140            Follower Ball Bearing                                  2 

G20165            Driving Slide Spring                                     1 

G20169B         Driving Slide Plunger Screw Ecc.            1 

G20170            Hex Jam Nut M8x1.25                                  1 

G20179            Screw M3x0.5x4                                             1 

G20190            Screw M3x0.5x10                                          2 

G20191            Screw M4x0.7x8                                             4 

G20226            Hex Nut M4x.7                                                1 

G20233            Cutter Operating Lever Roller                  1 

G20236            Tube Pivot Screw                                          1 

G20241            Screw M4x0.7x6                                             2 

G20272            Screw M5x0.8x12                                          1 

G20274            Hex Jam Nut, M6x1                                       1 

G20275            Ball Spring Plunger                                       1 

G20287            Wire Oiler Felt Spring                                  1 

G20290            Flat Washer, M5                                             2 

G20292            Wire Oil Felt, Washer                                   1 

G20293            Wire Oiler Felt                                                1 

G20293B         Wire Oiler Felt, Thin                                      1 

G20297            Screw M6x1.0x40                                          1 

G20298            Nylock Lock Nut, M6x1                                2 

G20360            Hex Key Wrench 3.0mm                              1 

G20374            Hex Key Wrench 2.0mm                              1 

G20515            Dowel Pin M6x14                                           1 

G20520            Ribbed Lock Washer M6                             1 

G20522            Screw M6x1.0x5, Nylon                               1 

G20573            Feed Rack Adjustment Knob                     1 

G20578            Rack Adjustment Knob Detent                  1 

G20579            Screw M4x0.7x6                                             2 

G20589            Screw M4x0.7x10                                          1 

G20615            Screw M5x0.8x8                                             1 

G50100A         Bonnet Assembly - G5                                  1 

G50101            Clamp Block                                                   1 

G50102            Mounting Block - Keyed                              1 

G50110            Large Feed Gear                                           1 

G50110A         Large Feed Gear Assembly                       1 

G50111A         Feed Pinion Assembly                                  1 

G50112            Small Feed Gear                                            1 

G50114            Feed Gear Pin                                                1 

G50117            Forming Pin Cam                                           1 

G50119A         Feed Release Handle Assembly               1 

G50120            Feed Release Handle Bushing                  1 

G50126            Screw M5x0.8x25                                          1 

G50127            Feed Rack                                                       1 

G50128            Pinion Washer                                                1 

G50129            Large Feed Gear Washer                           1 

G50130            Feed Adjustment Block                               1 

G50131            Feed Slide                                                       1 

G50132A         Feed Lever Assembly                                  1 

G50135            Wire Holder Pivot Pin                                   1 

G50136            Feed Gear Bracket                                       1 

G50137            Feed Gear Clutch                                          1 

G50138            Feed Pinion Bearing                                     1 

G50141            Wire Guide Bar                                              1 

G50142            Screw M3x0.5x6                                            1 

G50143            Pivot Block                                                      1 

G50144A         Middle Wire Tube Assembly                       1 

G50145B         Moving Cutter                                                 1 

G50147A         Bender Bar                                                      1 

G50147AA      Bender Bar Assembly                                  1 

G50148            Bender Bar Friction Plate                           1 

G50151            Driver Bar                                                        1 

G50152            Driver - 25 Wire                                              1 

G50153            Driver Retaining Screw                               2 

G50159B        Friction Plug                                                   1 

Part / Number Description Cross-Reference 



26 

G50160B         Bender Bar Friction Spring                        1 

G50161B         Friction Plug Bushing                                   1 

G50162A         Driving Slide Assembly                                1 

G50163            Cutter Operating Cam                                  1 

G50164            Plunger                                                             1 

G50171            Screw M6x1.0x6                                             1 

G50174            Feed Rack Adjustment Stud                       1 

G50181            Upper Wire Tube                                           1 

G50182            Feed Gear Plate                                             1 

G50183            Wire Holder Retaining Spring                   1 

G50186            Feed Gear Friction Spring                          1 

G50187            Feed Gear Friction Pad                               1 

G50189            Screw M3x0.5x10                                          1 

G50197A         Cutter Box Assembly                                   1 

G50198            Cutter Operating Slide                                1 

G50199            Lower Wire Tube                                           1 

G50200            Fixed Wire Cutter                                          1 

G50206            Wire Straightener                                          1 

G50210            Cutter Operating Spring                             1 

G50223            Dowel Pin M3x6                                              7 

G50228A         Manual Feed Gear Tool                               1 

G50230A         Cutter Operating Lever Assembly           1 

G50232            Dowel Pin                                                         1 

G50235            Dowel Pin M5x12                                           1 

G50237            Cutter Box Adjusting Eccentric                1 

G50244            Tube Clip                                                          1 

G50245            Cutter Box Adjustment Knob                     1 

G50252            Wire Hook                                                        1 

G50253            Wire Hook Spring                                          1 

G50254            Wire Holder Spring Screw                          1 

G50255            Dowel Pin M3x10                                           1 

G50256            Scale                                                                 1 

G50262A         Small Feed Gear Shaft Assembly             1 

G50264            E-Ring 6mm                                                     2 

G50266            Dowel M5x10                                                  1 

G50268            Feed Lever Spring                                        1 

G50279A         Wire Guide Spring Asy - 90 Deg               1 

G50286A         Wire Guide Spring Asy-180 Deg               1 

G50320A         Driving Slide Assembly-Crank Drive       1 

G50321            Crank Link Screw                                         1 

G50331BA      Forming Pin Assembly                                  1 

G50366            Bonnet Clamp Pin                                         1 

G50367            Head Mounting Bolt, M8                              1 

G50368            Feed Release Handle Cap - Grey             1 

G50383            Screw M3x0.5x6                                            7 

G50391            Cutter Box Mounting Plate                         1 

G50394            Flat Washer M8                                              4 

G50397            Shoulder Bolt M8x20                                    1 

G50399            Screw M3x0.5x8                                            2 

G50431            Screw M3x0.5x6                                            1 

G50559A         Wire Holder Assembly                                  1 

G50604            Cutter Box Guide Plate                                1 

G50617            Wire Holder Retain. Spring Washer        2 

G50646            Cutter Box Eccentric Bearing                   2 

G50665            Wire Holder Adjustment Screw                1 

G50666            Clincher Alignment Gage, G5                   1 

G50695            Screw M6x1.0x20                                          1 

G50703            Feed Lever Spring Screw                           1 

G50705            Shoulder Screw M6x8                                  2 

G50707            Dbl. Open End Wrench - 5.5 & 7mm        1 

G50708            T-Handle Hex Key Wrench                         1 

G50710            Clincher Plate Nut                                         2 

G50711            Cutter Box Ecc. Screw Spring                  2 

G50713            Hex Jam Nut M5                                             1 

G50714            Feed Lever Spacer                                       1 

G50716            Mounting Block Handle                               1 

Part / Number Description Cross-Reference 



27 

G50717            Hex Nut M3x0.5                                              2 

G50718            Feed Gear Spring                                          1 

G50719            Lower Tube Clip                                             1 

G50720            Screw M3x0.5x6                                             9 

G50721            Screw M3x0.5x10                                          6 

G50722            Feed Release Handle Stop                         1 

G50800A         Wire Anti-Back Up Unit - M6 Tube            1 

UA4808.7        Screw 1/4-28 x 1/4                                         1 

042001             Screw M5x0.8x8                                             2 

071004             Lock Washer Ribbed                                   17 

2215                  Driving Shaft Connector                             1 

9083A               Clincher Point - Thick, Round                   2 

9084B               Adjustable Clincher Slide                          1 

9086JA             Clincher Plate - Thick, G5                          1 

9087                  Clincher Slide Adjustment Screw            1 

9088                  Clincher Plate Binder Bolt                         2 

9093A               Clincher Slide - Thick                                  1 

Part / Number Description Cross-Reference 



28 

NOTES: 

THANK YOU FOR 
CHOOSING THE 

G5 STITCHER HEAD 
FOR YOUR BINDING 

NEEDS. 



29 

L i m i t e d 

W a r r a n t y 

 
DeLuxe Stitcher Company warrants to the original retail purchaser  

that this product is free from defects in material and workmanship and  
agrees to repair or replace, at DeLuxe Stitcher’s option, any defective  
product within 90 days from the date of purchase. This warranty is not  
transferable. It covers damage resulting only from defects in material 

or workmanship and does not cover conditions or malfunctions 
resulting from normal wear, neglect, abuse or accident. 

 
This warranty is in lieu of all other express warranties. Any warranty 
of merchantability or fitness for a particular purpose is limited to the 

duration of this warranty. DeLuxe Stitcher shall not be liable for  
any incidental or consequential damages. 

 
Some states do not allow limitations on how long an implied warranty 

lasts, or the exclusion or limitation of incidental or consequential 
damages, so the above limitations or exclusions may not apply to 

you. This warranty gives you specific legal rights and you may also 
have other rights which vary from state to state. 

 
To obtain warranty service you must return the product, at your 

expense, together with proof of purchase to an authorized  
DeLuxe Stitcher Company Graphic Arts Dealer. 

Always use genuine DeLuxe Stitcher parts. When ordering parts, please identify the  
part number, the part name, the wire size and crown size of your Stitcher. 

 
DeLuxe Stitcher Company, Inc. 

6635 West Irving Park Road 
Chicago, Illinois 60634-2410 

Phone: 773-777-6500   800-634-0810 
Fax: 773-777-0156   800-417-9251 

E-mail: info@deluxestitcher.com 
Web Site: www.deluxestitcher.com 



30  



31  



32  

DBSG5-0607



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


